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Results of all aggregate tests are as follows:

Percent Passing 1 1/2" Stone 3/4" Stone
1 1/2" Sieve 100
j Gk Sieve 54 100
3/4" Sieve 5 99
3/8" Sieve 1 34
it Sieve 5
#8 Sieve 2
#16 Sieve
#30 Sieve
#50 Sieve
#100 Sieve
Bulk (Dry) Specific Gravity 2,55 2,65
Absorption % 0.6 0.9
Dry Rodded Unit Weight Lbs/Ft>  104.31 100. 61

Sand

6 F.M., 2.71

Mix designs and results of concrete tests are shown in the following tables:

Class A Concrete

3/4" Stone (Dry) 1711
Sand (Dry) 1148
Cement 660
Adlr Entraining
Admixture 8 oz/cy
Other Admixtures
Brand Daratard 17
Quantity 3 oz/cwt
Air Content % 4.8
Slump in. & 3
Temperature F 81
Unit Weight
Lbs/Ft 144,52
Yield Ft3 26.55
Compressive Strength
7 days Avg. 3360
14 days Avg. 4227
28 days Avg. 4797

1711 1711
1148 1109

660 682
12 oz/cy 10 oz/cy

Daratard 17 WRDA/Hycol

3 oz/cut 3 oz/cwt

5.5 5.8

2 1/4 2 3/4
80 12
143.76 142.79
26.65 26 .66
3400 3431
3957 3877
4412 4527

1711
1109
682

8 oz/cey

Daratard 17
5 oz/cwt
4.8
2 1/2
71

145.21
26.29

3586
4510
5040

1711
1090
705

11 oz/cy

Daratard 17
5 oz/cwt
5.2
2 3/4
72

143.76
26.62

3546
4165
4828










Prepared by: W. Meyer
APPERDIX A Dace: April 28, 1977

Vermont Department of Highways

PRODUCT EVALUATION WORK PLAN

Number WP 77-C-28

Product Trial Mixes - Brattleboro S & G. Class A and Class B Concrete

Manufacturer Brattleboro S & G Distributor or NA
Representative

Brattlebore, Vermont

Evaluation Requested By In House Date NA

Date Information Required NA

Date Product Data & Application Instructions Received NA

Date Samples Received April 15, 1977

Sample Quantity NA Were sufficient samples received Yes

Purpose of Evaluation

To test our mix designs. To be assured our design when used with the available aggregates

Class A - 4B75 psi
can produce concrete of the desired quality. Class B - 4275 psi

Proposed Tests (Attach extra sheet if necessary)

1. Two batches for each class of concrete Aggregate Tested for

Air content Gradation
Slump Specific Gravity & Absorption
Temperature : Dry rodded unit weight

Unit Weight and Yield
7, 14 and 28 day compressive strength

Proposal Discussed with following Sub-divisiona Research & Development, Compliance Testing

Projected Manpower Requirements 1l man days including report

Evaluation to be Conducted by Structural Concrete Subdivision

Proposed Starting Date May 3., 1977 Estimated Completion Date June 10, 1977

@mapprwal by Materials Engineer ’Qé?& MM7)

Comments by Materials Engineer






